Cub Cadet Papts NABEOENModeh160ceB00enis @ 606-678-9623 or 606-561-4983

Full download: http://manual place.com/downl oad/cub-cadet-parts-manual -for-model -1860-sn-800000-821059/

1860 S/N 800,000 - 821,059 Page 1 of 95
Air Intake

Thisisthe cut pages sample. DO\AWUBWWW@_ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-1860-sn-800000-821059/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059
Air Intake

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-X-276-7
KH-45-082-01
KH-231032
KH-52-082-04
KH-45-083-01
759-3359
KH-X-67-98
KH-52-094-06
KH-277093
KH-52-754-01
KH-52-086-11
KH-25-041-06
KH-X-22-9
KH-X-50-57
KH-X-50-37
KH-X-25-79
KH-25-113-07

Qty S/P/F

RPRRNNRPRRPRRPRRPRRPRARRRRRR

S
/P
/P
/P

S

S

S
/P
/P
/P

P

S
/P

Page 2 of 95

Description

Nut, Wing, 1/4-20

Cover, Air Cleaner

Seal, Element Cover

Cover, Air Cleaner Element
Precleaner

Element

Screw, Sltd Hex Wash Hd, #10-32 X .56 Lg
Base, Air Cleaner

Gasket, Air Cleaner

Kit, Elbow (Includes Ref No. 11 & 12)
Screw, Hex Cap, 1/4-20 X .62 Lg
Gasket, Air Intake Elbow

Washer, I.T. #10

Screw, Sltd Pan Hd, #10-32 X 1.5 Lg
Screw, Sltd Pan Hd, #10-32 X 2.25 Lg
Washer, Plain, #10

Decal, Air Cleaner Instruction

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059 Page 3 of 95
Baffles & Shroud

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059

Baffles & Shroud

Ref #
1
2

©Ooo~NOOUTLh~W

Part Number
KH-52-063-18
KH-52-755-71

KH-52-086-11
KH-52-468-16
KH-52-217-01
KH-X-67-83

KH-52-124-02
KH-52-063-01
KH-52-063-39

KH-52-113-32

Qty S/P/F
1 S
1 S
2
2
1

17 S
1 S
1 S
1
2 S

Page 4 of 95

Description

Baffle, #1 Cylinder Head

Kit, Blower Housing [Includes Ref No. 3 (Qty
2), 4 (Qty 2) & 5]

Screw, Self Tap, 1/4-20 X .62 Lg

Washer, Flat, 1/4

Support, Upper Housing

Screw, Hex Wash Hd, 1/4-20 X .43 Lg

Baffle, #2 Cylinder Head

Baffle, #2 Cylinder Top

Baffle, Pump (Used on Tractors w/Serial No.
811,501 & above)

Decal, HP

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059
Battery & Electrical Components

27 TO INDICATOR

HARNESS
10 ﬁ
13 &

| Y
16T
I
STARTER | .. 18_,_7_@
19'L ' Ig 26

78, 1N
I! ,/’
PR S
AN ey 4 TO MAIN
'\h‘:-—"‘---ﬁ » l,f’ / .
) Lo HARNESS
,‘\ e .
\ﬁkiL e

WWW nymowerparts.com

Page 5 of 95



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059 Page 6 of 95
Battery & Electrical Components

Ref#  Part Number Qty S/P/F  Description
1 725-3174 1 S Battery
2 725-3196 1 /P Cable, Positive Battery
3 725-3193 1 Cable, Negative Battery
4  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg
5 736-0275 1 S  Washer, Flat, .34 X .68 X .062 Thk
6 703-1823 1 S  Hold Down, Battery
7  731-3105 1 Tray, Battery
8 710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
9 736-0270 2 /P Washer, Bell, .265 X .75 X .062 Thk
10 725-1426 1 S  Solenoid
736-0119 2 S  Washer, Lock, 5/16
712-3010 2 S  Nut, Hex, 5/16-18 GR5
11 725-3206 1 S Cable, Starter
12 726-3008 1 /P Clip, Cable
13  736-3006 2 /P Washer, Int-Ext, 1/4
14 729-0207 1 Holder, Fuse
725-1381 1 S  Fuse, 20 Amp
16 729-0209 1 Clip, Fuse Holder Mtg
17  710-0473 1 /P Screw, Truss Mach, #10-24 X .50 Lg
18  725-1375 1 S Relay
19 710-0473 1 /P Screw, Truss Mach, #10-24 X .50 Lg
20 725-3165 1 S Indicator, Voltage
21  736-0147 1 S  Washer, External, #10
22  736-0722 2 S  Washer, Lock, #10
23 712-0121 2 S Nut, Hex, #10-24
24 712-0291 2 S Nut, Hex Center Lock, 1/4-20
25  710-0653 1 /P Screw, Hex Wash Hd Tapp, 1/4-20 X .38 Lg
26  725-3201 1 S Battery Harness
726-3020 2 Strap, Tie
27  725-3147 1 Lug, Quick Connect

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059 Page 7 of 95
Battery Tray & Heat Baffle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1860 S/N 800,000 - 821,059
Battery Tray & Heat Baffle

Ref #
1
2

10
11
12
13
14
15
16
17
18
19
20

Part Number

703-1827
703-1880

736-0105
710-0376
703-1879

723-3058

710-0751
710-3012
736-0329
712-3006
703-2056
703-1997
703-1998
703-2057
710-3013
723-3042
723-3059
723-3060
735-3040
726-0211

Qty S/P/F
1 S
1

P
P

= o1 O

/P

/P

/P

/P
/P
P

NFPFRPNWANRPRPRPRPOOR, W
n

Page 8 of 95

Description

Tray Assy, Battery

Baffle, Intake - RH (Used on Tractors
w/Serial No. 811,500 & below)

Washer, Bell, .380 X .88 X .060 Thk

Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
Baffle, Intake - LH (Used on Tractors w/Serial
No. 811,500 & below)

Strip, Foam Gasket Sealing, 10.31in. Lg
(Used on Tractors w/Serial No. 811,500 &
below)

Screw, Hex Cap, 1/4-20 X .62 Lg GR5
Bolt, J-Type, 1/4-20

Washer, Lock, 1/4

Nut, Hex, 1/4-20 GR5

Baffle, Heat

L-Bracket, 1.9 Lg

L-Bracket, 1.1 Lg

L-Bracket

Screw, Hex Cap, 1/4-20 X .5 GR5
Bushing, Snap, 7/8 ID

Seal, Heat Baffle, 19" Lg

Seal, Heat Baffle, 17" Lg
Insulator, "+" Battery Post

Nut, U-Type, 5/16-18

WWW.mymowerparts.com



Cub Cadet Papts NABEOENModeh160ceB00enis @ 606-678-9623 or 606-561-4983

Full download: http://manual place.com/downl oad/cub-cadet-parts-manual -for-model -1860-sn-800000-821059/

1860 S/N 800,000 - 821,059 Page 9 of 95
Brakes & Connections

22
21
Thisisthe cut pages sample. DOMWMNWWW@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-1860-sn-800000-821059/

